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2 Introduction 
 
Intertek has conducted testing for C&C North America Inc., on Dekton ultracompact panels to 
evaluate heat and smoke release rates. Testing was conducted following the standard methods 
of ULC S135-04 Standard Test Method for the Determination of Combustibility Parameters of 
Building Materials Using an Oxygen Consumption Calorimeter (Cone Calorimeter) in 
accordance with the National Building Code of Canada for materials used in buildings that are 
required to be noncombustible. The evaluation began July 29, 2016 and was completed July 29, 
2016. 

3 Test Samples 
3.1. SAMPLE SELECTION 

Samples were received directly from the client.  Samples were received at the Intertek 
Middleton Evaluation Center on July 22, 2016  in good condition. 
 

3.2. SAMPLE AND ASSEMBLY DESCRIPTION 
 
Sampe name: Dekton ultracompact panels. 
 
Sample description: Samples were cut to 100 +/- 1 mm by 100 +/-1 mm dimensions by the 
client.   
 
Specimens were conditioned to moisture equilibrium (constant mass) at an ambient temperature 
of 23 ± 3°C and a relative humidity of 50 ± 5%. 

4 Testing and Evaluation Methods 
4.1. ULC C135-04  
This test method is based on the observation that, generally, the net heat of combustion is 
directly related to the amount of oxygen required for combustion. The relationship is that 
approximately 13100 kJ of heat are released per 1 kg of oxygen consumed. Specimens in the 
test are burned in ambient air conditions, while being subjected to a predetermined external 
heat flux, which is set to 50 kW/m2.  The primary measurements are oxygen concentrations and 
exhaust gas flow rate. Additional measurements include the mass-loss rate of the specimen, the 
time to sustained flaming and smoke obscuration, or as required in the relevant material or 
performance standard. 
 
The cold trap was checked and closed.  The sorbents were replaced.  The power was turned on 
to the cone heater and the exhaust blower. (Power to the oxygen analyzer, load cell, and 
pressure transducer is not to be turned off on a daily basis.)  The exhaust flow was set to a rate 
of 0.024 +/- 0.002 m3/s. (Under room temperature conditions, this corresponds to approximately 
30 g/s). The required calibration procedures specified in Section 7 of ULC S135 were 
performed. The external ignition was positioned in the location appropriate to the orientation 
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being used. The radiation shield was positioned along with the specimen, in the appropriate 
holder. The holder must be at room temperature initially. The radiation shield was in place for a 
sufficient time to ensure stability of operation (load cell equilibrium).  The radiation shield was 
removed and the data collection was initiated.  The data collection intervals shall be 3 s or less.  
The external igniter was pushed into place and powered. The time when flashing or transitory 
flaming occurred was recorded; if sustained flaming occurred, the time was recorded, and the 
spark igniter was removed. If the flame extinguished in less than 60 s after turning off the spark, 
the spark igniter was reinserted within 5 s and turned on.  
 
Collect data for at least 15 minutes. 
 
The total heat release per unit area shall be compared for the three specimens. If any of these 
readings differ by more than 10% from the average of the three readings, then a further set of 
three specimens shall be tested. In such cases, report the averages for peak heat release rate 
per unit area, total heat release per unit area, and total smoke extinction area using the set of 
six readings. 
 
National Building Code of Canada: 
 
Materials used in buildings that are required to be of noncombustible combustible that have 
been tested in conformance with ULC-S135, “Test for the Determination of Combustibility 
Parameters of Building Materials Using an Oxygen Consumption Calorimeter (Cone 
Calorimeter),” at a heat flux of 50 kW/m2 where:  
• The materials' total heat release is not more than 3 MJ/m2,  
• the materials' average total smoke extinction area is not more than 1.0 m2, and  
• the test duration is extended beyond the time stipulated in the referenced standard until it is 

clear that there is no further release of heat or smoke.  
 

4.2. Deviation from Standard Method  
 
There were no deviations from the standard. 
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5 Testing and Evaluation Results 
5.1. RESULTS AND OBSERVATIONS 

 



 
 
C&C North America Inc.                                                                                                          July 29, 2016 
Report No. 102677861MID-001                                                                                               Page 6 of 17 
               

 

 



 
 
C&C North America Inc.                                                                                                          July 29, 2016 
Report No. 102677861MID-001                                                                                               Page 7 of 17 
               

 

 



 
 
C&C North America Inc.                                                                                                          July 29, 2016 
Report No. 102677861MID-001                                                                                               Page 8 of 17 
               

 

 



 
 
C&C North America Inc.                                                                                                          July 29, 2016 
Report No. 102677861MID-001                                                                                               Page 9 of 17 
               

 

 



 
 
C&C North America Inc.                                                                                                          July 29, 2016 
Report No. 102677861MID-001                                                                                               Page 10 of 17 
               

 

 
 
 
 
 
 
 
 
 



 
 
C&C North America Inc.                                                                                                          July 29, 2016 
Report No. 102677861MID-001                                                                                               Page 11 of 17 
               

 

 
 
Observations for all of the samples: 
 
The Total Heat Release for Specimens # 1 - # 3 were not within 10% of the average, which 
calls for a total of six specimens to be tested per the ULC S135 standard. Specimens # 1 - 
# 5 ignited with small yellow flames around the edges of the sample holder, and black 
smoke. Specimen # 6 did not ignite but released white smoke during the test period. 
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Graphs 
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Summary of Total Smoke Production 

  
Total Smoke 
Production 

Specimen # m2 
1 0.3 
2 0.0 
3 0.4 
4 0.0 
5 0.5 
6 0.1 

Average 0.22 
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6 Conclusion 
 
Intertek has conducted testing for C&C North America Inc., on Dekton ultracompact panels to 
evaluate heat and smoke release rates. Testing was conducted following the standard methods 
of ULC S135-04 Standard Test Method for the Determination of Combustibility Parameters of 
Building Materials Using an Oxygen Consumption Calorimeter (Cone Calorimeter) in 
accordance with the National Building Code of Canada for materials used in buildings that are 
required to be of noncombustible.  
 
There are no pass/fail criteria for ULC S135-04. 
 
With reference to the National Building Code of Canada, the material had an average total heat 
release of 1.07 MJ/m2  (3 MJ/m2 maximum allowable) and average total smoke extinction area 
of 0.22 m2 (1.0 m2 maximum allowable). It therefore passed the National Building Code of 
Canada for materials used in buildings that are required to be noncombustible. 
 
The conclusions of this test report may not be used as part of the requirements for Intertek 
product certification. Authority to Mark must be issued for a product to become certified. 
 
INTERTEK  
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